
Group: 1IM

Engine: 1IM 250   Drawing: G

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  1 8103.203 fuel tank  std 1

  1 8103.247 fuel tank 1

  1a 8103.272 fuel tank motorcultivator 1

  2 5401.023 sheath 1

  3 9080.131 TANK CAP 1

  4 4775.469 gasket 1

  5 7555.003 washer diam. 5 2

  6 3240.008 nut M 6 2

  7 9375.196 fuel hose 1

  8 7500.018 washer 2

  9 9790.039 screw M 6 x 12 2

 10 4580.186 seal gasket 1

 10a 3240.132 nut M 10 for shut off valve p.no 7755.102 1

 11 «–––––» shut off valve for fuel tank pos. G 1 (8103.247) 0

 11 7755.055 shut off valve for fuel tank pos. G 1 (8103.203/8103.272) 1

 12 7500.018 washer 2

 13 9790.039 screw M 6 x 12 2

 14 4501.107 gasket 2

 15 «–––––» guard 0

 16 2942.133 carburetor elbow 1

 17 4470.013 gasket 1

 18 7565.004 washer diam. 6 2

 19 3240.008 nut M 6 2

 20 2151.237 carburetor 1

 21 «–––––» panel 0

 22 4501.136 gasket 1

 25 «–––––» see Pos.G  3 0

 30 3630.057 clamp 3

 31 9375.196 fuel hose 1

 32 1760.001 bolt M 6 x 1 x 10 1

 33 9375.196 fuel hose 1

 34 8546.037 bracket 1

 35 9375.196 fuel hose 1

 36 3617.037 clamp 1

 37 9375.196 fuel hose 1

 38 3617.018 clamp 1

 39 3630.057 clamp 1

 40 9375.196 fuel hose 1

 41 7755.062 shut off valve for motorcultivator version 1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: 1IM 250  Drawing: G

printed by LOMBARDINI:   11/08/2010


